Technical Package
Cover Page

This file contains the following documents:
1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)

e English
e Alternative Language (Spanish)
3. Second notice (NAPD-Notice of Preliminary Decision)
e English
e Alternative Language (Spanish)
4, Application materials *
5. Draft permit *
6. Technical summary or fact sheet *

Portada de
Paquete Técnico

Este archivo contiene los siguientes documentos:

1. Resumen de la solicitud (en lenguaje sencillo)
e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, Aviso de Recepcion de Solicitud e Intencién de Obtener un Permiso)
[...]
TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 23 of 66



Solids generated at 100, 75, 50, and 25 percent of design flow

Mixed liquor suspended solids operating range at design and projected actual flow
Quantity of solids to be removed and a schedule for solids removal

Identification and ownership of the ultimate sludge disposal site

For facultative lagoons, design life calculations, monitoring well locations and depths,
and the ultimate disposal method for the sludge from the facultative lagoon

@ o ® @ ©

An example of a sewage sludge solids management plan has been included as Example 5 of
the instructions.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 66



WORKSHEET 2.0




DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.0: RECEIVING WATERS

The following information is required for all TPDES permit applications.

Section 1.

Domestic Drinking Water Supply (Instructions Page 64)

Is there a surface water intake for domestic drinking water supply located within 5 miles
downstream from the point or proposed point of discharge?

O Yes X No
If no, proceed it Section 2. If yes, provide the following:
Owner of the drinking water supply: Click to enter text.

Distance and direction to the intake: Click to enter text.
Attach a USGS map that identifies the location of the intake.
Attachment: Click to enter text.

Section 2. Discharge into Tidally Affected Waters (Instructions Page

64)
Does the facility discharge into tidally affected waters?
O Yes X No

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to
Section 3.

A. Receiving water outfall
Width of the receiving water at the outfall, in feet: Click to enter text.

B. Oyster waters
Are there oyster waters in the vicinity of the discharge?
O Yes O No
If yes, provide the distance and direction from outfall(s).

Click to enter text.

C. Sea grasses
Are there any sea grasses within the vicinity of the point of discharge?
O Yes OO No
If yes, provide the distance and direction from the outfall(s).

Click to enter text.,

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 66



Section 3. Classified Segments (Instructions Page 64)
Is the discharge directly into (or within 300 feet of) a classified segment?
O Yes No

If yes, this Worksheet is complete.
If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters (Instructions

Page 65)

Name of the immediate receiving waters: Unnamed

A. Receiving water type
Identify the appropriate description of the receiving waters.
X  Stream
[1  Freshwater Swamp or Marsh
[1 Lake or Pond
Surface area, in acres: Click to enter text,
Average depth of the entire water body, in feet: Click to enter text.

Average depth of water body within a 500-foot radius of discharge point, in feet:
Click to enter text.

[l  Man-made Channel or Ditch

[l Open Bay

1 Tidal Stream, Bayou, or Marsh

[J Other, specify: Click to enter text.

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the following. For
existing discharges, check one of the following that best characterizes the area upstream
of the discharge. For new discharges, characterize the area downstream of the discharge
(check one).

X Intermittent - dry for at least one week during most years

O Intermittent with Perennial Pools - enduring pools with sufficient habitat to
maintain significant aquatic life uses

O Perennial - normally flowing

Check the method used to characterize the area upstream (or downstream for new
dischargers).

O USGS flow records

[0 Historical observation by adjacent landowners
X Personal observation
0 Other, specify: Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 66



C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within three miles
downstream of the discharge point.

Moores Branch and Clear Creek.

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of the
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?

Yes 1 No
If yes, discuss how.

The receiving waters change from intermittent — dry for at least one week during most years
to perennial — normally flowing within 600 feet of the discharge point.

E. Normal dry weather characteristics
Provide general observations of the water body during normal dry weather conditions.

The intermittent stream is dry during normal dry weather conditions.

Date and time of observation: 08/20/2024
Was the water body influenced by stormwater runoff during observations?
O Yes X No

Section 5. General Characteristics of the Waterbody (Instructions

Page 66)

A. Upstream influences

Is the immediate receiving water upstream of the discharge or proposed discharge site
influenced by any of the following? Check all that apply.

O Oil field activities O Urban runoff
00 Upstream discharges X  Agricultural runoff
O Septic tanks O Other(s), specify: Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 66



B. Waterbody uses
Observed or evidences of the following uses. Check all that apply.

Livestock watering 0 Contact recreation
Irrigation withdrawal [0 Non-contact recreation
Fishing O Navigation

Domestic water supply [0 Industrial water supply

X

Park activities Other(s), specify: Native Scrubland

C. Waterbody aesthetics

Check one of the following that best describes the aesthetics of the receiving water and
the surrounding area.

O Wilderness: outstanding natural beauty; usually wooded or unpastured area; water
clarity exceptional

o1

XI Natural Area: trees and/or native vegetation; some development evident (from
fields, pastures, dwellings); water clarity discolored

0 Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

O Offensive: stream does not enhance aesthetics; cluttered; highly developed;
dumping areas; water discolored

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 66



ATTACHMENT 2A
PROCESS FLOW DIAGRAM




SBR TRAIN PHASE |

EQ AERATION. | CLARIFIER

2 Tank —| TANK TANK g—“—-
A4

_5:'— FILTER FEED

TANK

EQ, AERATION. | CLARIFIER
= TANK TANK TANK *
1
SHR TRAIN PHASE Il |
EQ.
= TANK [
AERATION. | CLARIFIE
TANK TANK ?—-—-—-
LIFT STATION .
INFLUENT IN TANK / FILTER FEED
bk & T
AERATION. CLARIFIE'I
EQ. TANK TANK
S ok [
SBR TRAIN PHASE Il
| e AERATION. | CLARIFIER
TANK [ TANK TANK + ?‘—-“—--
|
_g_' FILTER FEED
TANK SBR TRAIN PHASE |
A
|} e || AERATION, | CLARIFIER .-—g—--
TANK TANK TANK FILTER | w
SYSTEM > REACTOR
T
SBR TRAIN PHASE Il
SBR TRAIN PHASE |
) e f
REACTOR

ALUDGH
Y SBR TRAIN PHASE Il

| i

]
< — SBR TRAIN PHASE Il & il l | w H
e ===3 REACTOR
TO
LANDFILL

SLUDGI
HOoLD

EFFLUENT TO
DISCHARGE
POINT )y

SUNDANCE WASTEWATER Phone (940) 387-0805
Shas sy DENTON COUNTY, TEXAS ; one (840) 3
PURPOSES ONLY www.kje-us.com Texas Firm F-12214

SHEET: DATE: 09/06/2024 PROCESS FLOW DIAGRAM KJ Environmental Mgt., Inc.
500 Moseley Road
Z A THIS DRAWING WWTF PERMIT APPLICATION . | Cross Roads, Texas 76227




CCKJE

DETAILED TREATMENT PROCESS DESCRIPTION

Phase |
The first phase will include process tankage with a rated treatment capacity of 0.12 MGD.
Flow Equalization

Two flow Equalization Tanks (EQ Tank 1 and EQ Tank 2) will be installed to accept flow from
the Influent Pump Station. Wastewater, which has been ground by the grinder pumps, will be
stored in these tanks to equalize the peak flows into a lower more constant flow rate.

In addition to the flow equalization capabilities, the EQ tanks are equipped with recirculation,
aeration, and an influent solids retention area that is separated from the rest of the tank by a
static screen. This section accomplishes primary sedimentation as heavier materials such as
grit and primary settleable solids will be deposited in the bottom of the tank. These solids will be
removed by vacuum trucks on an as-needed basis. The water then flows through the static
screen and into the aeration zone of each EQ tank. This fine screen consists of a 304 Stainless
Steel 063x2 wire mesh and is manually cleaned by the operator on an as needed basis. The
screen is placed below the access port to the tank which allows the operator to remove and
dispose of the separated materials from the screen.

Two aeration pumps per EQ tank aerate the wastewater by utilizing a recirculation and air
induction system. The aeration pumps run continuously if the level of water in the tank is above
a certain setpoint.

Two discharge pumps per EQ tank direct the water inside each tank to the downstream SBR
tanks. The discharge pumps are controlled by the Programmable Logic Controller (PLC) system
based on the water level inside each tank and operate in an alternating lead-lag sequence.
Piping and valving will be installed to allow the operator to divert flow from either of the EQ
tanks into any of the SBR treatment trains.

Sequencing Batch Reactors

Two SBR treatment trains provide aeration, clarification, and pumping equipment needed to
obtain the desired biological treatment and solids separation.

Each SBR treatment train consists of two tanks connected in series (Aeration Tank and Clarifier
Tank). Aeration Tank contains biological treatment volume, two aeration/recirculation pumps,
and two transfer pumps. Clarifier Tank contains biological treatment volume, one sludge pump,
a clarification zone, and one discharge pump.

A more detailed description of the treatment sequence provided by the SBR treatment trains is
as follows:




€ _KJE

Aeration — This process involves the biological degradation of organic material thereby
reducing pollutants. At pre-programmed times, submersible pumps are activated to
supplying oxygen to the system as well as provide adequate mixing to allow the
wastewater and bacteria to come in contact. This supplies the aerobic bacteria with an
energy source for growth and reproduction, facilitating the waste degradation process.
As the microorganisms consume the organic waste, additional waste is created.

Denitrification — This process refers to the degradation of inorganic byproducts of
Ammonia Nitrogen (NHs-N) to gaseous nitrogen and CO: in the absence of dissolved
oxygen. This is accomplished via control valve placed in line with an existing air pipe.
Following the aeration cycle, most of the Ammonia Nitrogen levels have been reduced to
nitrates (NOs). Automatically controlled air valves close, thus creating an environment
with little or no free oxygen present. Specific bacteria already contained in the system
begin to utilize available NO; as an oxygen source for energy. The programmed time is
to allow the facultative bacteria to consume all available dissolved oxygen and NOs. The
duration of the cycle is determined via the analysis of the mixed liquor suspended solids
filtrate for dissolved NOs. At completion, the air valve will automatically re-open, and the
aeration process will resume for another batch.

Settling — The specific intent for this process is to provide a quiescent environment for
solid/liquid separation. The aerobic bacteria, through the introduction of oxygen, mixing,
and food, begin to secrete mucoproteins and polysaccharides that provide a sticky
surface for sludge particles to adhere to. As a result, the sludge particles coagulate to
form a mass (floc) which has a high specific gravity. The dense floc is now permitted to
settle to the bottom of the clarifier and the clear effluent (supernate) remains above. This
supernate is virtually free from BOD and total suspended solids. Concentrated sludge is
either returned to the head of the treatment process for additional treatment or wasted to
a sludge holding tank. This allows for maintaining a specific food to microorganism (F/M)
ratio. By controlling the biomass inventory in the treatment process relative to the
amount of food contained in wastewater, a healthy population of heterotrophic and
autotrophic bacteria can be maintained for treating additional wastewater. Sludge in the
sludge holding tanks will be removed by vacuum trucks on an as-needed basis.

Decant — To complete the SBR batch process, submersible decant pumps located in the
clarifier compartment are activated automatically through the remote-control panel, and
once running, a floatable discharge suction line begins to remove the supernatant.




€CKJE

Filtration

Clarifier supernatant from the SBR trains is pumped into the Filter Feed Tank for storage prior to
filtration. The Filter Feed Tank consist of a 15,000-gallon tanks labeled Filter Feed Tank 1.

Two above ground centrifugal Filter Feed Pumps equipped with Variable Frequency Drives
(VFDs), pump water from the Filter Feed Tank into the filtration system. The pumps will operate
in an alternating sequence with one pump operating continuously until the water in the tank
reaches the pre-set low level. When water in the tank reaches the pump-on level, the other
pump will operate. The PLC control system will monitor the flow rate through the Filtered Water
Flow Meter.

The filtration system consists of multimedia and activated carbon filters. The multimedia filters
provide tertiary filtration and phosphorous removal while the activated carbon filtration units
remove other dissolved constituents.

The multimedia filters consist of vessels with sand media to remove particulate matter from the
clarifier supernatant and for phosphorous removal. The proposed sand media consists of a top
layer of anthracite, middle layer of quartz sand, and bottom layer of crushed basalt.

Effluent from the multimedia filters flows into the Granular Activated Carbon (GAC) filter units
which are connected in series. GAC filtration reduces various constituents from water, including
but not limited to chloride, copper, color, Liquid Ammonium Sulfate (LAS), lead, phenol, zinc,
hexavalent compounds, cyanides, chlorine, mercury, arsenic, iron sulfides, and coliform.

Ultraviolet Disinfection

Filtered water from the GAC filters, while still pressurized, flows into the Ultraviolet (UV)
Disinfection system where it is disinfected. Effluent from the UV disinfection system will exit the
system at the discharge point.

Phase |l

The second phase will add additional process tankage to increase the rated treatment capacity
to 0.3 MGD.

Final Phase

The final phase will add additional process tankage to increase the rated treatment capacity to
0.48 MGD.




€KJE

Additional Facility Features
Emergency Power

In accordance with 30 TAC § 217.36, the treatment facility will incorporate an on-site
automatically starting generator capable of continuously operating all critical wastewater
treatment system units. The fuel tank will be sized for a run time greater than the longest power
outage in the power records. An automatic transfer switch will be included to transfer electrical
loads to the generator during an outage.

In accordance with 30 TAC § 217.37, the disinfection system will automatically restart during a
power outage and upon transfer back to the main power source.

Alarm Features

The facility will be equipped with a Supervisory Control and Data Acquisition (SCADA) system
to monitor the operation of all critical treatment units. The control room will include a computer
with graphic display of the treatment units that will indicate status and alarm conditions. The
computer system will include an auto-dialer to alert facility personnel of the following conditions:

1. Power Outage
2. EQ Tank High Level
3. Equipment Failure

The auto-dialer will store prerecorded messages concerning each alarm condition and the
procedure to be followed and will call preprogrammed phone numbers until the alarm condition
is acknowledged.

Reliability and Operating Flexibility

Piping and valving will allow the operator to bypass any of the treatment units independently of